30.060 REAR COMPARTMENT (OR) DECK LID, HINGES and PROP

BODY TYPES
PART 8 E
GROUP, PART NAME and DESCRIPTION womaer | MODELS e
AEIE
N
30,062 - DECK LID AND WEATHERSTRIF
Lid (less Hendle =nd Locka)(Prime). ... ceevereeraeenanaaa. 207051 515 1
I1id (less Handle and Locka)}(Prime)........ce.ceeeurcsacses 207052 -516 | 1| 1
Lid (less Handle and Locks) Unper (Prime)e....veeveuneen... 206211 515 1
Lid (less Handle and Locks) Lower (Prime)............ c.ee. |20705% g15 1
Weatherstrip, Upper and Sides...... e e e S ee. ... |202056| 515,516] 1| 1
M At ey o rL D, LOWET . oL s s ssr st ms i iissasnesses consiensnms| 802057 5B1RI616 | 21NE
Weatheratrip, Lid Opening, Upper and S1def................|206657 215 1
Weatherstrip, Upper Lid, LOWer. . .euuuccevessnsnssennssonss 206213 515 1
Weatherstrip, Lower Lid, LoWeTae.e.veveeeoann ey £ et . | 206516 515 3l
Bumper, Upper Lid,,......... e sEr s s btwah et s niant HlS0REDT | SRYE L
Retainer, Upper Lid BUmpeT......eeeeeceseesnsneras anennss 206622 515 L
Screw, No. 6-18 x 3/8" Rd, Hd, Or. Rec. Tale....vvcersa 756 515 g
30,064 - DECK LID HINGES AND PROP
Ringe, tTeclciLid, L RIENT, o e aieis s mninns e e s s aalose shtsea s e02302 515 1
Hinge, Deck Tid, Left......... i g vea-i202303  B18 |1
Bolt, 5/16"-18 x 9/16" Hx, Wd........ REnge 7] o e |5 8023l 5aB1% - el
Lockwasher, 5/16" Med.......ovevuunn to A AP 2ho 515 L
Flatwashmé. 5/168 Em..G.I ............... Ly s Wl P it B 22k 515 t
b e ey v A e B e B02 1
Lotkwag{mr. 5}"15"9{!51".............. Hinge O AT 2ho g"-g 4
Flatwegher b ol s e o 33 R e A 300 515 Iy
ALy R s Sl SR R e P SR IR IR, | B R
T T e L e e H v B P I T
Cover, Deck Lid Hinge, Right (Prime),....veeeecenenrenasna| 205672 hl5 1
Cover, Deck Iid Hinge, Left (Prime).......evuevuunsssnsnaa| 205673 A15 1
Serew masher  Head o o e o e a s i L 205 BED 515 6
Hinge, Deck Lid, Right (Chrome)e...c.vveerennenns ‘... | 205092 516 1l [
HingehtDeck Lid S Left E(Chrome]) . i i i e siarnie v dicieiat 20U593| 516 111
Bolt, 5/16"-18 x 58" Hx, B, .. e [HIDES | ourvovae, 208 516 by
Lockwasher, 5/16" Medeso.ovvinunannns to B O atan 240 516 4oL
FletwesheTs 516N Dgaiter ooy oo .| Iid e : 300 516 b4
Bolt, 5/16Y-18 x 5/8" Hr, Fdw........| Hinge [+-cceeeeo 208 516 | W L
Eockuashex, (G716 Hed, Sk 5o TS0 SR e R L S eoa| 2Ol 16 | WM
Flatwasher, 5/16" Lg........ i ol i 5o e 3000 516 | W 4
Wat, 5/16"-18 Hx, Lte.......... A sl R G T
Gasket, Deck Lid Hinge, Fromt.......... e ta et A s e ] .. | 20H6TL 516 1[0
Canicat Sleck L0 i nse s Rear e e A eat . o S e 205675 BLGLSIET | 5]:
R e P by T e v T O T O T oo (el 515 3
I Ty T L R e A e s e e R TS [lo] L ISR 1
Bolt, 5f16"-2l x 3/W% Hx, Hd......... [Hinge ]| .........| 224 %515 4
Lockwasher, 5/16" Medie..evrvennnn.. el AT T 2ho| 515 L
T T i G e S e T s W PR e 225 515 | b
Bolt, 5/16V-2l x 3/4" Hx, Wd.........7 Hinge [......... 2l ®m5 | | | b
Lockwesher, 5/16" Med.........c0ven.. to S TUr T 240 515 [
Flatwasher, /16" Bm..evvevenvenrnn.-. [EBcd | E e 225 515 ' L4
Hinge, Lower Lid, Male, Right (Prime},......... s AR A 207176 515 1.
Hinge, Lower Lid, Mele, Teft (Prime).....ecveeevesvescas .. | 207175 R1E 1
Hinge, Lower Lid, Female (Prime).......cccvcecncecucnarens 207177 515 1




REAR COMPARTMENT (OR) DECK LID, HINGES and PROP 30.060

BODY TYPES
GROUP, PART NAME and DESCRIPTION PART |\ opELs | & | |5
‘ NUMBER sl i -
=ancl|is
1 = =
30.064 - DECK LID HINGES AND PROF (CONT'D.)
Bolt, 5/16"-18 x 3 1/2" Hx, Hi....... Hingal L] v i 594515 8
Lockwasher, 5/16" Med........... e to S tataiate 24 515 8
Flatwasher, 516" Med,.-v...uvvsrnn.. | Body ESEAREE BOR 5 8
Bolt, 5/16"-18 x 2" Hx., Hduesvees.... | Hinge et | AETHEIN ESELE Yy
Lockwasher, 516" Med............... . L to Lid 2 W 2Wol 515 b
PR Lower Tl BINEe: voten ot hvebese st SEITN L st S| 2n6gRk]E vanlh 1
Spacer, IMMer......covecvenne et e HIng L el hor 206219 515 2
SPﬂcﬂr, C'ut-ﬁrg........o...q...u----- ------ - _tﬂ Bﬂd\"f __------ EDEEEG 515 2
BReket MaL e Hlnges s s ansioe mmoe st aih e s o e s | 2DB2EFH6 4615 2
e aR et Falnle E I e e e s eia e s sin s ot aa's s arem]| COB22Z 515 2
Plete, Lower Lid Hinge Reinforcing........sesecsascsessssas 206387 515 2
Support, Deck Lid, Right...isescavsntnsossnsascasssssasssss 205243 516 13|51
Support, Deck Lild, Left...ccessssnnsssasssransssavssas .ees 205236 516 13[51
Bolt, L/U'-20 x 1/2" Hx, Hd......... .| Support T e 179 516 bob
Lockwasher, 1/U" Med,.........ceune.. | to Iid R R L To R e R
AR s L e e S T | e 207054 B16 | 2| 2
Tockwesher, 516" Med.......co0.uuuu.d Support [=ecece | 2un 516 2| 2
Springw&'sher..........“............. to Brocket | »-=s+- |EU311D 515 2 2
e [ er iy v SR PR & A s 189 516 | 2| 2
Support, UopeT LA, Blght......ccviseiviceane tosciorasens . | 206626 515 1
T T by L LT A C Lo 7 A e s SR AL i e |0y [ 515 | 1
Bolt, 1/4"-20 x 5/8" Hx, Fde.u....... | Support | .u.... 20| =515 ¢ 6
WA sher, L L EMed, i h e L e e el bR LT 190 515 | 6
Bolt, Lower TADK 40 BracKete....eueeseeeessssesessareanss | 206627 515 2
Springwesker, Lower Link to Bracket.....................! 203110 515 2
Spring, Upper Lid Support....... R s T T o lipaEs22 515 : 2
Pivot, Upper Lid Support Spring........ecvevevvnnns Lahe i i205628 515 ' 2
BEOD, UDDOT Ly AN ST OT kS v ool oea < orn e a'sis'e & erp aia s e o o s s sicls/oliie of | DOOSOBI 5 THYE 2
Bracket, Upper Lid Support, Lower (to Body)...............|2068Ul4 h15 2
Bracket, Upger Lid Support Locking (to Tdd)e....covvvvunnn EDETEE 515 2
Bolt, 5/16"-18 x 7/8" Rd, H4, Carriage,.. g 80 R15 2
Flatwauier, /16" ém.......... ..... oAl S“P§°r; ... |206805 F15 2
Springwasher. .... ... ... e PR E:ac;:t ... | 206806 515 2
Wing Wut, 5/16"-18........ ey a et a ot ... | 206807 515 2
30,068 - DECK LID HANDLE
HOTE: Handles as listed do not include Lock Cylinders,
Handle, Upper Lid Lock....c.vevvevannen.s e s A R BORREE 515 1
Lockwasher, 5/16" Med...... T R Py e 2hn| K15 1
1 R s P v 205 515 1
Ty BT e o By s e N PP Sy PR - e . |20W598| 515,516] 1| 1
Randle, Stationary........... I BT B A SR e SO |2olsag| 515,516( 1| 1
e T T T YA L e it ey e PP S R0 LA 205502| 515,516 2| 2
Hamod el Complotes o LOWET LA, | o ir, = o u s aaleie e o n o o Cntn wlnle 206239 515 5l
Hand Ve showWersLIATmueaisial @i e Lk b e e . 206240 515 i1
Escutchean, Lower T4d Handle.......cvciceulanecaarrannanan 2062l 515 1
TR P e AR o 1oy e St B SRR e s Gt DN Sl S . |206334] 515 2
T T T T 1 S 6 o e S O e D G 00 S T DS A 20k2l2 515 1




30.060 REAR COMPARTMENT (OR) DECK LID, HINGES and PROP

BODY TYFPES
PART = £
GROUP, PART -NAME and DESCRIPTION aumper | MODELS | % .| 5 .
a| Z|5
TRl
30,068 - DECK LID HANDLE (CONT'D,)
Gaeket, Handle Eecutcheon....... sy iy [ o v T SO e Tl T . |206187 515 1
Pav ] e I Y A e e e b e e et e oo e 202361| 515,516) 1| 1
Pawl, Deck Lid Hendle,....... St e R e s 2062l3 515 1
ST S Pecl Rl I e Hendl e Paw] s o e e il h v s e veieielii s 202362| 515,516| 1| 1] 1
B YT T e R e e i 2n3agl| 515,516 1| 1| 1
Lock Cylirnder and Key Eit (incl. Cylinders end Keys for
DeckiLids andl CLoveBBOX )l o s aials s oomiy i dad s et 0 203883 515,516( 1| 1] 1 :
EeysatutisCoder Mot B e O St o, BO s et . L o i s 203887| 515,516 1| 1| 1
Key, Blank, for Code No. K.F. 501 t0 750.-.........0u0on.. 203882| 515,516| 1| 1| 1 .
Cover, Handle Lock Cylinder,..... S Oty A G T O D G T EIOe 20624k 515 |1
SR T b TR S e S ot D Rt e S e 2062k5 BAh el _
Spring, Lock Cylinder Cover.............. B OO DSBS S AT 206216 515 Bl {
130.0702 - LICENSE LIGHT !
]
License Light (less Movable Handle). ... . ooeeveeeunnnnnnnns anbsall| =18 14| =5l
License Light (lees Movable Handle)e...voveeeneeeeunnenn.. 206809 516 b
BARED byt o S0 50 06 G0 MR e I S S B e Ay A S et 205500| 515,516| &| 5|
Lockwasher el Rt ta s b h s L e L 370| 515,516| 5| 5|
it L B H L e e . e s s 203| 515,516| 5| 5|
Y R P v e S i s e F A e M O RO 206230 515 |1
Bolt, 1/W"-20 x 1f2" Rd. Ed, Gr. BeCuic..cvecceesscacens 759 516 | | 3
Lockwashar sl URRIn €. Poo bl L e e o i 275 515 | | 3
B e T b e P e L L L 206231 515 | | 1
ey B M Ty b e e AR S e L 205394| 515,516 1| 1]
R ST TONHN T, e oy s At R R S A e i or i) 206237| 515 | |
Washer, Light Mounting Support.....cieceeecevccncenacnns. |20155T 515 11
Body, License Light (less Handle)........ceeeceeeennonnnss 20b595 | 515,516| 1| 1
LT R M Ty o P e e e e s e e EE .... 2045961 515,516| 1| 1
Lene L cenae L e S e e e s e et 206233 515 i 2
Gasket, Lens........ A e I P £ R G SR 204597 | 515, 515 1| 1
Gagket, Lena. .. .........0... R e RN e S e L 206234 515 | | 2 |
Door, License Light...... e O e A (N ey L 205308| 515,516| 1| 1|
e s e e L 205501 | 515,516! 2| 2|
Booryelicenset Il pht SR e b e . D s i e e aE 206275 715 1
Poor WL cengaslisntmha s SR Ba o e e a 206236 A5 1
Screw, No. 8-18 x 3/8% R, HA. Cr. ReCeucc.veeceenvrannns 126 515 L
Bumper, License Light Brace.......:ccecvceccvencvocceronens 2nD539 55 2
CablleRand®Soalre Lo miuns o L . se-.. |20M600 515 | 1
Cable and Socket, License and Rear Comp't, LA ZR e i s 206210 F16 | 1| 1
Screw with LW, . B S . . e e .... [205M0L| RI5 R1I6| 2| 2
CebleFandSockat. S, NS e e e eeaee.. 206247 515 2
Screw, No. B-18 x 3/8" Rd, Ha. Cr. BeCeuucv.cnccnnn.. et 726 515 2
o T e i e B A Al ve.. 206248 515 | 1
Frommsti A 0athie i SaaER AR S Rt A A L S 204305 | 515,516 *| *| *
B Bt e s Rt e D S A R T e D 201600 | 515,516 1| 1| 2
Clip, License Ligzht Cable ek T T P R e 2pbs15| 515,516 1| 1
Clip, License Light Cable,............. et el atel e a2t e iR 20202 o5 | 3
Connector, "Y', ...... By R, AUy Sl S S DDV RO 515 i 1
| [




REAR COMPARTMENT (OR) DECK LID, HINGES and PROP 30.060 1

BODY TYPES |
PART u £ 5
GROUP, PART NAME and DESCRIPTION \maen | MODELS | ® | |5
s |%|%5
] Fl : :
30.074 - DECK LID LATCH AND STRIKER '
Latch, Deck Lid (Chrome).....cveeveees R L s Lo 204517| 515,516 1| 1
Bollk o b e SN e Rt Sl L o e s ms conie s e Smn mmm e m 274 515,516 1| 1
i W AR LT 38 D L s o e s il ats s e s e sin Lo e oes e fa e 2bo| 515,516| 1| 1
B At B or ) L O e e e iaieoiala oia s nisss 5s la e s tan o i e o 225| 515,516| 1| 1
Spring, Deck Lid Latch (Coll)e.uevuvecneennss fAS R 202342 515,516 1| 1
P S e R L s B T o S iy P T Sy L T oL I P e IR T et 2053“3 515 1
T e T e o it e g 27 515 h
Tiockwaaher, S LK Med. o i s smarina s as caiaay i aana 24p 515 1
R T T e S o e e A A e I 5 225 515 1
Striker e LIARIock RIaeh, oo o, D L e feaabe e ....|20U518| 515,516] 1] 1
Bolitime A= an Fy ks AT R & Wi e ne s s el e 529| 515,516 2| 2
Lockwasher s M BX . Maoth, ol Due i'auivaianaaissisisesenss 370| 515,516| 2| 2
Tratwagher s U e i e sen e e Tt S e g e 2l 515,516| 2| 2
Striker, Lower Lid Lock Letche..e.vvsvucoavannsannas e 206662 515 1
R i AT A D A A B A S RS SR e et R GefEe o e 4 B e 205584 515 2
Shim, Lower Lid Tock Latch Striker.........eeeeee-aeee....|206663 515 1
Cable, Dower Tid. ... vennrnn .. A et o T R e L i 206253 515 2
T T B D L T T et e oY A o Tare et et TTA taTa 4 W 5[ ¥y 514} stalnTala Fatlaiaro,ote 125636@ 515 I
Al T o s e B AP s e s I 225 515 L
T S et Vet oe o ol Gl S i i Pt Sl A e e T L
Bracket, Lower Lid Ca‘ble BLght .l asaierae _[m Body]_ ...... 206842  B1§ 1
Bracket, Lower Lid Cable, Lefteciiveaaas L " | cecses 2068k 515 1
LockpSonplabessUnmels Ll . iio e sy s oot sonasssnnsessssossss 20625 515 1
" Bolt with L/W (TLock Guide to Upper Tid)iiesuu.iviunneensn 206334 K15 b
Bolt, 1/U"-20 x 1/2" HE. Hdeuuevsrrees _[ T e 179| 515 Y
Lockwasher , 1/U% Med......oovuiuniinns to Lid I e 13‘3‘ 515 Iy
Spacer, Upper Lid Lock Arm Guide......ivvvecennccnnrnnnnns 206841 515 *
Cover, Lower Tid Lock (Prime).......cvvevvsncnnsnss R 206256 515 1
Screw, No. 815 x 3/8" Rd, Hd, Or. ReCeu.vevevrsnencnens 576! 515 4
30,075 - REAR COMPARTMENT SEKID STRIFS E ;
Birip, Meat Back Skld. o ite . iiverinnonons .e...| 206707 515 9
SETAD R Seat SPa cha Sl durs P e [ 206708 515 1
Strip, Rear Floor Skid (26 3/32" Long)e.eeen | | eeen. 206717| 515 1
Strip, Rear Floor Skid (18 5/32" Leng)......| | ..... 206718 515 1 |
Strip, Rear Floor Skid (26 27/32" Long).....| | ..... 206719 515 1 |
Strip, Rear Floor Skid (18 7/8" Long) .......| A 206720 515 1 |
Strip, Rear Floor Skid (48 13/16" Long).....| = | ..... 206721 515 5 |
strip, Rear Floor Skid (5" Long)............|  |..... 207055 515 1 |
Strip, Rear Floor Skid {Eo 29/32" Long)..... ces..| 20TOR6 515 1
Strip, Rear Floor Skid (47 3/8" Lomg).......| | ..... 206724k ®15 1 ;
Strip, Deck Lid Skid (16.14" Iomg)eceeeeeece| | ceeen 206727 515 g
Strio, Deck TLid Skid (16.14" Tong).......... 5 S ek 206728 515 1 |
Serew, No. 10-12 x 1" Rd, Hi, Cr. Rec., Tap.....cvueusn- o B0 515 55 |
Screw, No. 12-11 x 1" Ov, Hd. COr. Rec. Tap. (Chrome)
T b B L Pt P e Sl i BUT| 515 -
30,076 - DECK LID NAME PLATES
PLa e Name g E A B e o ot e et e wla s le s wiiele 207179 515 1

*Ag Required




30.060 REAR COMPARTMENT (OR) DECK LID, HINGES and PROP

BODY TYPES

GROUP, PART NAME and DESCRIPTION Hz:“!; MODELS | ®| |5
© = -
2183
| 2 ]
30,076 - DECE LID NAME FLATES (CONT'D.)
Flate, Name "Frazer Vagebond®. .. .. .. ...c.vv'ivesenecnnnn .. | 207180 515 1
Flate, Fame "Frazer".............. CEleT AR Y i e GRS 207112 516 1] 1
Plate, Name "Manhattan®,.......... e L S AR (207114 B16 | 1] 1
b T e e e e P C e AR L 207115 515,516| *| =*| *

*As Required

86




	kfpm510082.jpg
	kfpm510083.jpg
	kfpm510084.jpg
	kfpm510085.jpg
	kfpm510086.jpg

